ENVIRONMENTAL CLEARANCE COMPLIANCE REPORT

For the Period of April 2024 - September 2024

For

“Development of SIPCOT Industrial Park”
At

Mangal, Kunnavakkam, Mathur, Karanai, Chellaperumbulimedu,
Perumbulimedu, Ukkamperrmmbakkam, Shozhavaram,
Alinjalpattu, Mahajanambakkam Villages, Chevyar Taluk,

Tiruvannamalai District, Tamil Nadu
EC Obtained Vide File No 21-151/2014-LA-T1T dated: 30.09.2016
Submitted by

AlVs. STATE INDUSTRIES PROMOTION CORPORATION OF
TAMIUILNADU LIMITED,

19°A Rukmani Lakshmipathy Road, Egmore, Chenna — 600 0035,

2

Prepared by

® HCS

HUBERT ENVIRO CARE SYSTEMS (P LTD CHENNAL

(ENVIRONMENTAL CONSTLTANT)

November 2024




Table of Contents

List of Contents

Project details
[...]
3. The wene of ULL 1o the protect shall roe be contrued 20 U100 and dhall pes commiceion the project
without obumme CTO from she Board.
JMMM:INMMHM!ﬂvmnmhlﬂﬂmﬁnmwm
1 % froun the competent suthornes
accmdanoe with Irem No 9 of the EIA Notification, 2006, the vt shall possces valid EC whale
%ﬂlh‘[‘l‘h CT0 of the Hoard
pecotdance with Ttem No 11 of the ETA Notification, 2006, anv asw industry shall obtam ROC
MuEF SELAA fn the eveni of umleCmnd:ﬂhmmc_
?ﬁrmlhll.l ohtan prior Faviconmental Clearance as per ETA Notification, 2006, of any 1O
atizecting Ueils arc boused mside the premades.
B Thox consent order doss mot absolve tom obiarmmg necsssary permoson - Clesrmnce from other
Authories o vader other siamtes 25 apphboabis
5 The umt shall obtsm pecessmy cleannces o the spproprisite suthomies (or e stebuluy of all he
stractines and TP STP
10.The vt shall submit baseline duts o growad wobes 10 sssess the quatity of grousd ware for 1 KM
radius outside the boundary of the project acd alse msede avmlable open wells within 2 month s nm=
PLThe ungt hing #5 easire that all the member Tnduserics withie the indurial Park dhall make thedr
owe arnmngensents o achieve reso dischage of the nade effluents. solid waste & E waste
mm&mm saseons ermssean and imise control measures to achiese the sandards preconbed by the
!.’-I'hnmtwhllﬂbumhmmypmm NOC of water supply from the TWAD Board
iiﬂm ahall ui: ek Sollowed by sosk the wied Som SIPCOT
(B wephic W pit o Gicat IWREE (i
il gt sEEVE 80 0 bp wchieve tsk arandadis progceibed by ﬂl‘hfﬁu
L) lhmﬁnlﬂﬂnﬁuﬁnlﬂutduﬂMMnbﬁmmimﬁlﬂmm
for their smbliishment & operation o 9ue industrial cstate
15, The SIPCOT shall hovse wadusties m the tndustrial peek m complisnce 1o the provisans of
G O M Ne 217 of ligvionment and Forem {hi'-l]lhpumrdm oo l#ﬂ-ﬂhﬂl‘ﬂs N 127
of Envidvesiest sad Forest (EC-3) Diparuncyr daced 08.05.1998
16 The SIPCOT skaall ensure that the the alioned units w= mandated 10 mplement own sevwage yeatment
systeen for mearmp and disposinz the sewnse and ahall ensure thar no treated | uasreated sewape chall
srcesy outede e uml prensises onp laspd © wates somge under any crcumsmres.
mmﬂuﬂlﬂﬂi‘hdﬁrﬁphmﬂ"ﬂHIMJ&EHHWHEH
IE, The SIPCOT shind] exsure thay the allorted wos sor dig eny well or bose wiell side ettt
for dravnyg of mround wates.
12 The STRCOT alsall srassioe this the allorted wismn are mandsted thar the water comnrces’'pathad leadsns
1o the Witer bodies locuted m the natvundings well oot be distorbed mmd in s neggad & condition
Mlhrmpmﬂmﬁt:ﬂmmﬁumﬁrmm
mmﬂﬂ]mmdcmw:uﬂmmﬂpmmnwum&nmndmm
mmmnwmﬂhr m rollerted, -wﬂmmmuwﬂrmm of Solid
X1 The plastic lhu'llhl - mdnﬁidmlnﬁ the af Plactiz W
P wastey "’"ﬁ 1 as per the provisions iz Wants
':gm cﬂ]ﬁ?ﬁpnﬁ&h ﬂlim atbin (e
(=i ERVIIONne manaweesl practices w PrEmisies.
::dWmewmmllﬁmh: minarion of common areas, highnng for gardens
sl ot
25 T he i thall sarmard; the butfer rone ail sround the perphesy of fhe lavont,
2€ The unar shall eoupre thes the ferual sooiving uoite abeain consent from the TNPFCE soparmrely foc
their establishment & operation ansd should heve valid consent of the Boasd for then actisty.

I7 The unm shall v with the - waste Manazemens Rules 1016 E.wanre a5 lissed in Schednle —
I emnied by than b channelied tha ough collectivn contre of deadir of puibonisid produca o
dusciantler or 7ecyiler or throogh the d o 1aks back geriice provider of the produocer 1o

stithorized disptantler or resveler The amt mmntain records of o waste gencemed by them i
Foim - 2 aml make soch rerords avalsble fo servimy by the TNPCB. The vmt stndl file sl
retmrat i Form -5 1 the TNPOT o or befivre the 500h day of June following the financal year
28 The vent shall yéenin eonsent foc m case of rovision by the Govemmsniear.




BN
VUAYADASKRARAN :Tn‘mml Ty 45

Far Sy
Yiml m%cﬂ“ﬂ’m




oW e

GENERAL CONMTIONS

This conscnt 30 cotablish commot be construcd @i comacni 1o operate and the uedr shall oot commence
the operation without ohtaming the Consent o operate.

The applicent shall make = sequest fin grant of consexnt to opaie at least thirty days, before the
commiksiing of trinl praclaction

Any Changy m the details fuemishod mhmwhﬂmhhm#me: of the Bowrd wmd
pot appeaved by the Hoard before obtuning consent 1 operate uodes the soad At

Thie wnit s w0 comply with the prorisions of Public Lishility Tnsurance Act, 1391 to provide
ensmedhiate seliel i the event of suy hassid 1o bunee bemps, othes by aesiioes plants und
properties whils bandling and ztorage of hazardon: cibstances (wherever applicable)

Conzent 1o ofersee will nét Be idousd unless the vnit complhies with the conditions of consent o

eatabliah,

The wot shall provide adugquule wata sprmklas (w the contol of dest smyneon dumg e luadmg
and wnleading of raccmucnos matenal L ad 1o peninuee the dact ameescan

ke vppt shall pronade wates mrﬂh:daqhmmﬂnuﬂmﬂrhpmmmmm

duat coismon duting the vehicle movements.

Thee v sliall develop joeen beli of adequate widih sound e premmsss.

Ia zas= thete 11 any chanps 10 the managpeiriset the uait thall infarm the change wirk relesant
docuwments maicdarcly,

RATHAM gy il L kT
VLAY AZASAARAN R el

-




TENTATIVE LAYOUT PLAN OF SIPCOT INDUSTRIAL COMPLEX, CHEYYAR - PHASE-II, TIRUVANNAMALAI DISTRICT.

Ir.nm'mmmﬂm wﬂwrmmmnmmnﬂ
= S5l -u'hlﬂ#m-—mwulh—mrupd llnlm-lh—"lhﬁll H—mﬂ‘#ﬂ-ﬂi

e

. '
i pe AN e e | G

ol
-
waE

i -
L]
-
.-

BRI B t b d R To T il AEA g s R F L L

O -

¥n et n‘nﬂlln;::;:::.?;:?tmniﬂ.ﬁ.l ’ z E = l i'- .E
. = 4
II"!‘U‘. gt ettt L P R e R A e I r & = g
" PENTEHBINLTHER (o= ey j ' ] F =
r :-:l p— i
Favieiaisizis .ﬁﬁj

L LY N
WA TEN Nedary
R R A TR s

RO TGRS LT ANEA -
e L
CTIN Es], WCTTHITE Y

BRI DRI LT ANEA
o T AR T T e LT

'
1‘1-]'-!* !
hits i




SIPCOT-GREENBELT

A Nagw 2
[ Sap r =t ol Dl iy |

'I.\—..-.-.

Y i | % e

y L]
g 4 &

Carpar T Al

=ty n f e
¥ il %l

Annexure - 4

U o GRECLA ] i T

[ilha B TR hls R M
LY

[*eare

b L AT




FEF FES R

§ ey SRRA )T W

G TN TR LT o]
L

¥ v iy gy i g0d

¥ Nl v il

LETT

R Pl & -
T S e A ' el bk B

ik e

=il







Brdn e

ikl %l




INDIVIDUAL INDUSTRIES — GREENBELT

& S MM TR W
vr [ [ el Ll |
wird - e i peiidas sl

ot

(s N &
i B | A e B2

Lk HuE-at
Y e A R LT
ey v e iy










,

rﬁtﬁi

-

T3 e
Ay B

-”._. ..-..r..h_.-..-. s




Annexure - 5

AUTOLIV - ETP




GLOBAL PHARMA - ETP

o e e | AL
e Ty el e

= R A RSER L
(Le (D TINGEE he o' 11 [ Ry




SCHWING STETTER-ETP

am

w

N LY S

i Mgz Ricd o, TS . $1 -
LIS M TR T v

120 Ay ™
U Eants o g v ol
Tl ity




AELQLI‘.’«Z-STP

P x

T
'r| |[u 1”1. |

¥

¥ oy 0 1710006

b EWOL I I W T AL AR
Slangs]

Farma] M peln

‘G}u‘ :m'*i ol vk
-u-h wziﬁm WA
153 3




(R S S S O o O O B S S B O o G o S S e o S O e o S S O S S N SR S

Grasim ZLD plant

ZLD FACIUTY

installed a Zero Liquid Discharge (ZLD) facility in our paint Industry marks a pivotal stride toward
realizing 100% recycling. This syitem ensures the comprehensive treatment and reuse of all
wastewaters generated during our palnt manufacturing processes. By Implementing ZLD, we
significantly diminish our anvironmantal footprint while aptimiring the utilization of resources.
Compliance with regulatory standards is not ﬁ;ll'f met but exceeded, underscoring our unwavering
dedication to sustalnability and responsible industrial practices.

1. 100 KLD OF ACTIVATED SLUDGE PROCESS TREATMENT
2. 100 KLD DT RO Plant
3. 1S KLD of MEE & ATFD

L e e e e L e T

AT NN NN AR RN RN TN

EFFLUENT TREATMENT PLANT- PROCESS FLOW DIAGRAM

Fqualization/ Neutralization Tanks

Process sffluents (emulsion, wash waler, barsel decontamination, scrubber and WTP) will be
received in four Equalization cum Neutralization Tanks. Backwash from PSP and
ACF, centrate from primary & secondary decanters, overfiow and drains generated &
colizcted in centrate sump shall be routed in the equafiration / neutralization tanks.

TSI SR S B OF S O SR O S S U S S O SE S e L S B S Sl SR N S S Bl R S S S O e - R

D e e e e e p e e e e

IWW"IW‘HW'H%ﬁ’lﬁ%ﬁﬂﬂ'ﬂ%ﬁﬁﬂhﬁ?ﬁ&%’l"I":



w%

e e b e e e e L e e e e e e e D e e e s B e e e e e

(AR ST U S A O SR O O SE S S O o G S S S e el S O Bl O S S O S B O S S O SR S

Flash Mixing Tank, Flocculator & Primary Clarifier

Effiuent will be recsived in flash mixing tank followed by floceulator, Flash mixing tank and
flocculator shall be in Relnforced Cement Concrete with £ poxy Painting (RCCER) construction
and the agitators shall be in 5531&. Effluent from the flash mixing tank & flocculator shall
gravitate into primary claritier wherein suspended sollds shall be removed,
Dissolved Alr Floatation [DAF)

DAF shall further reduce the TSS and floating matter In the effluent. DAF system shall be
designed and operated in the racycle flow pressurization mede where a portion of dlarified
effiuent shall be continuousty recycled; Supematant from DAF system will be mixed
with utility effluent in the intermediate Storage Tank for further treatment

Biological Treatment

Two stage activated bioiogical treatment Is provided for the reduction of COD and BOD . Two
stage activated shudge process shall be considered for treatment employing Aeration tanks
and Clarifiers. Bath saration tanks are provided with Bio-clarifiers and recirculation pumps for
the Bio skudge radirculation. Nutrlent dosing is provided in aeration tank 182

secondary Clarifier 1 and 2

Sacondary Clarifier tanks will be in ROC constriction and the mechanisms shall be in MSEP
canstruction, AP Fasd wall ls provided at the canter of the clarifler machanism, Sacondary
Clarifigrs shall be complete with central driven mechanism to be mounted on RCC platform
of the circular clarifier tanks . quipped with torque overlioad switches

Tertiary Clarifier

Tertlary Clarifier shall aid In furthar reduttion ol organic/refractory load by chemical
trestment. Coagufant and flocculant dosing through static mixer shall be carried out in
Tertlary Clarifier

Filter Feed Tank

The clarified effiuent fram testiary clarifier shall be collectad In RCC Filter Fesd Tank. Sodium
hypochliorite shall be dosed in this tank for disinfection of the effluent.

In case of Sodium Hypochlotite dositg, Fllter Feed Tank would be provided with baffie
arrangement to ensure mixing of effluent and sodium hypochiorite.

Media Filtration [ (PSF) followed by Activated Carbon Filter (ACF)]

PSF and ACF shall reduce suspended particles, turbidity, residual organics and other impurities
fram the effiuent. The filter vessels shall ba vertical in configuration with dished ends and
shall be of MSEP canstruction. Sultable distribution systems shall be provided for bath filters.
Treated Effluent Tank

Traated sffluant tank shall recaiys the filtarad afflyent fram ACE. Traatad sffiuent tank thall
be in Zing Aluminum or similar MOC and included in purchaser scape. All the piping between
tank and pumps, instrumentation in tank are not considered in our scope ..

AT NN NN N RN NN TS,

R L L e L B R LR R R LR e L R e



l-\r—\-l-'lli-ltr\l\l;h
sy y

TR Y PR SR S Y TS e S
l-‘;"'l‘l ."

L -!'I-g;lril'\u o
il bl bl L] R AR A o Al AR Ll

AR A Bl

EQUALIZATION TANKS

e
e

FIRe

-
-

-

L

¥

AERATION TANKS-1 & 2

1475"

}*

1)

33322

i
.
(L]
—
Iy
L R el e e Sul Sl Ll bl i el Al Ll s W i e gy g s g R g e g el Tl ol Ll el -
Y S Y L A LR LY l"*:'?i'l." iy w g ﬁrl"--'l :Tl'- e o' AELR LY AL .'rl'-ul"l‘ Tl.!"




clefctatciclcicictztcls

fetofetcloietelctatolotatetotetotatototolctaf

fefcfetzizictefetotateictolcte

w

TRRE

LN &

RERR

sl
"y

;:I

- ey F.
ol AR A

AR

W
v

FER

.“\I\“I'ﬁﬁiﬂl‘l"ﬁ -
sy y

.
¥

"W et o
B v e e

®

"

totztetaletatetatototatetetets



i bl sk T ] il ]
I'F.*‘i"‘."{"l"l"l "'1"'"?I"i"'-"'l?“'l"‘i ik Al Gl LTl Sl AR A (AE ol Bk Wl iR D Gl i G

]

- . P S e - ey F. Dl e el e N T el N
Al bl L

T

H

L i

[
i_..: PRIMARY, SECONDARY AND TERTIARY CLARIFIERS

AT

1%5%

Isne

HEE LT

G

3 b

L

IRREL D

-
b

R e s

s

13551

i e e e e e

CE T ]

“}

-
4=
- .
1=

=19

53

P
)

- -
L (L]
- —
" i
- "
;" (L]

il
& e

¥
O Y S o e S e i S S Y P o o T S SR e T Sy T



md nd il o R el i el el el e Nl e el e N el N ]
b il Gl R AT A R AR A Gl AR Al bl B R A I"'i‘l"l‘l‘!:
L

L
L

ﬁ-ﬂotchﬂl'\.l?!'bll-\-ﬁl . \l-\nl-'lli-ltr\l\l;hl-illt .
- . g ;"'!"'I"I sy y

i

(L1

+321

19

-
F

}

SIS N1t

}

i
-

(L
-

[ 5]

e T ]

=19

-
i

%1%

-
M
=&
(3]
-
'li!" s
~ -3
=
[

"
L R el e e Sul Sl Ll bl i el Al Ll el e el e e e . e el e Ll el -
Y S Y L A LR LY .\l"*:rﬂ."l-; SEARAE L 11'1*-\:"?1'-11--#.'-1‘-1‘- 'orp ARLE LN N |'l-n'lt'-uf‘lir\.'rl'-ul"l‘ﬁ't'-



1'_«: R PR RN RN R R NSRRI EERORRERIERNOSNER .'.‘E
(4] L 5
'y Fo
" i
i~ '
[ =N
L
& "
'3 "
- -
n L&
" "
r i
i~ i
- -
L g
& &
| L)
- e
A 'L
v Y
iy F
i "
' o8
L .
L5 '}
& i
i "
' v
' "
~ ic
" iy
e [T
"~ s
" Iy
i~ iy
" 0
~ o
iy '
- -
i
A [l
L
- e
% s
- -
n (1]
'O )
= =
= o
L REVERSE OSMOSIS [DT-RO PLANT) N
e "
RO Plant Operation: pas

"

f

¥ 5
The traated effluent is pumpad into the system by the pra - filter pump (Rochem Separstion s
Ltd) at tha infet of the fiter pump: The fiter pump further ensures that sufficient pressure is n

makntained in the system for normal operation, The elfluent water is then flltered by the sand X

-

NHERLNAN T

filter and the cartridge filter which remaves the foreign suspended materials. The flltered :.:.

water ls pressurized up to 60 bars by the high pressure pump. 'E

s

=~ The treated water from Blological treatment plant water s processed through RO, 1| & M 5
E.‘. respectively and the parmaats water from the RO ks racyciad through non process | process E-E-
{'7_' apoplications. The reject from the RO | & 11 & W are sent to Multiple Effect Evagorator (MEE] E':
:-;- for further processing The permeate water from the RO meets the potable :'"
:,'. water specification on all physio chemical analysis :..:':.
' '
'Y 5
L] ;\
'y "
& &
3 -4
i i
MY o
' 0
a o
= -
" "
" "
~ 3
.-'t =

-

ARFENFRIFRERFNTRENFFENERERENRERNENETRERESFEFFRSNNRENRNENSN



folcletatatote feteteiciotatototfcictlatototoictotatnictefatctctotctcis r—-Tﬁnr-uHuT

REVERSE OSMOSIS - PROCESS FLOW DIAGRAM

:
m
m
m
-
:
m
:
m
:

HRENERETEERNENERENNENERERNTERNREERERRER TR RSN NREER RN

ERREERRERRERFRRERERRRERERREERRFERERFERERRNERERERSSREES

tefalefstetatetataictotetotstslalotatotolatolotatatatsiotatatalsttatatatetatatotefotatetatatsiolalaislots letalatatotatetatotatslistslatalstotole .ﬂnﬂF__ﬁ



R R R R R R R R R R R R R R PR R R PR R R R R R R RRR RO RRRRR

£ 5
£ £
.
3 P
£ &
'
'y
i)
) i
£ 8
" 0
- "
o i
& A
'F‘ t~
£ g
& Ny
1 "
& &
* W
£ &
" L]
& £
i A
P i
& 2
: :
" L)
& o«
w i«
: &
3 :
& i«
i &
:':' MULTIPLE EFFECT EVAPORATOR & AGITATED THIN FILM DRIER (MEE & ATFD) 'r:'
3 i
% Fesd passes through shell and tube haat exchanger in the tubes. To start the svaporation ::-;.
2 process extemnal steam is being provided to the shell side of the calandria for heating of the :‘l
v )
& tubes. Due to conductive hest transfar, steam passes Its lstent heat to effluent 3nd '?
.
:E evaporation of water from the effiuent takes place. A water-vapor mixture Is being generated T
L] 't
::': which goes ta Vapor-Liguid Saparator called VLS. :'_E,"
g fn VLS, vapor s separated from water vapor mixture by means of gravity. While the .E
g concentrated liquid Is recirculated in the calandria by a recirculstion pump. Now the pure &
E} water vapor from VLS Is elther condensed in condenser or will be used as a heating medium
' 3
X in subsequent effect. The vapor of the 1¥ efect kused asa Heating Source far the 1"“ gfiact

Bk

and s0 on up to designed effect. thus, simitarly vapor form the initial effect used as a haating
medium for the further effect. Thus, there s no steam ks required individual effect except for

the 1% affect

EE Oy e e e

;“
"
AREENEREREERFNERENNENEREEREERREFRERERTEFRRSREREERNERNSN

e e e D e T



Annexure - 6
SIPCOT -RAIN WATER HARVESTING

iy

o e r:‘.-,_; ki3




INDIVIDUAL INDUSTRIES - RAINWATER HARVESTING




GRASIM
STORM WATER AND ROOF WATER COLLECTION FACILITIES




Annexure - 7

ENVIRONMENTAL MANAGEMENT CELL

1. INTRODUCTION:

1.1,

1.2.

1.3.

For effective implementation and monitoring of environmental
management system, it is necessary to have a permanent organizational